

化學實驗室 - 高雄

測試報告

力鵬企業股份有限公司
(104)台北市中山區松江路162號5樓

報告號碼：KE/2007/51995A-01
日期：2007/05/31
頁數：1 OF 4


以下測試樣品係由客戶送樣，且由客戶聲稱並經客戶確認如下：

買主：香港愛迪達採購有限公司廣州代表處。
材料生產商：力鵬企業股份有限公司。
材料生產商國別：台灣。
材料生產商聯絡人：陳炳煌 先生。
材料名稱：100%尼龍粒(如附件照片)。
材料型號：N150-4。
材料材質：尼龍6。
材料顏色和色號：本色。
批號/訂單號碼：。
測試期間：2007/05/25 TO 2007/05/31。
送樣日期：2007/05/25。
送樣廠商：力鵬企業股份有限公司。
測試結論：通過。

=====

測試結果：

測試項目	單位	限量值	前處理方法	測試方法	測試結果	結論
重金屬含量	---	---	---	---	---	---
鉻 (成人)	ppm	<2.00	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	ISO 1233, (1996)	n.d.	通過
鉻 (兒童)	ppm	<1.00	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	ISO 1233, (1996)	n.d.	通過
汞	ppm	<0.020	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	DIN EN 1483, E 12, (1997)	n.d.	通過


何奇璘 / 主任

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在www.sgs.com中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW 4913273

測試報告

力鵬企業股份有限公司
(104)台北市中山區松江路162號5樓

報告號碼：KE/2007/51995A-01
日期：2007/05/31
頁數：2 OF 4

測 試 項 目	單位	限量值	前處理方法	測試方法	測試結果	結論
鎘	ppm	<0.100	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	DIN EN ISO 5961, E 19, (1995)	n.d.	通過
鉛 (成人)	ppm	<1.00	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	DIN 38406, E 6, (1998)	n.d.	通過
鉛 (兒童)	ppm	<0.200	DIN EN ISO 105-E04, (1996) IN ACID SOLUTION	DIN 38406, E 6, (1998)	n.d.	通過
鎘	ppm	<50.0	EN 1122 (2005)	DIN EN ISO 5961, E 19, (1995)	n.d.	通過
Σ of NP, OP, NPEO	ppm	<1000	SOLVENT EXTRACTION (tert-Butylmethylether/ Methanol : 1/1)	GC/MS	n.d.	通過
壬基苯酚 (NP)	ppm	(DET. LIMIT<10.0)	SOLVENT EXTRACTION (tert-Butylmethylether/ Methanol : 1/1)	GC/MS	n.d.	---
乙氧壬基苯酚(NPEO)	ppm	(DET. LIMIT<10.0)	SOLVENT EXTRACTION (tert-Butylmethylether/ Methanol : 1/1)	GC/MS	n.d.	---
辛基苯酚(OP)	ppm	(DET. LIMIT<10.0)	SOLVENT EXTRACTION (tert-Butylmethylether/ Methanol : 1/1)	GC/MS	n.d.	---
有基錫	---	---	---	---	---	---
單丁基錫 (MBT)	ppm	<1.00	WITH CARBAMATE	ACC. TO DIN 38407, F13, (2001)	n.d.	通過
二丁基錫 (DBT)	ppm	<1.00	WITH CARBAMATE	ACC. TO DIN 38407, F13, (2001)	n.d.	通過
三丁基錫 (TBT)	ppm	n.d.(DET. LIMIT<0.05)	WITH CARBAMATE	ACC. TO DIN 38407, F13, (2001)	n.d.	通過
偶氮24項	---	---	---	---	---	---
1):4-氨基二苯 (CAS NO.92-67-1)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
2):聯苯胺 (CAS NO.92-87-5)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
3):4-氯鄰甲苯胺 (CAS NO.95-69-2)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
4):2-萘胺 (CAS NO.91-59-8)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
5):鄰氨基二甲基偶氮 (CAS NO.97-56-3)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
6):對硝基鄰甲苯胺 (CAS NO.99-55-8)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在www.sgs.com中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW4913272

測試報告

力鵬企業股份有限公司

(104)台北市中山區松江路162號5樓

報告號碼：KE/2007/51995A-01

日期：2007/05/31

頁數：3 OF 4

測試項目	單位	限量值	前處理方法	測試方法	測試結果	結論
7):對氯苯胺 (CAS NO.106-47-8)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
8):4-甲氧基-間苯二胺 (CAS NO.615-05-4)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
9):4,4'-二氨基二苯甲脞 (CAS NO.101-77-9)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
10):3,3'-二氯聯苯胺 (CAS NO.91-94-1)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
11):3,3'-二甲氧基聯苯胺 (CAS NO.119-90-4)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
12):3,3'-二基聯苯胺 (CAS NO.119-93-7)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
13):4,4'-二氨基-3,3'-二甲氧基聯苯 (CAS NO.838-88-0)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
14):2-甲氧基-5-甲基苯胺 (CAS NO.120-71-8)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
15):4,4'-亞甲基雙(氯苯胺) (CAS NO.101-14-4)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
16):4,4'-氧化雙苯胺 (CAS NO.101-80-4)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
17):4,4'-硫代雙苯胺 (CAS NO.139-65-1)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
18):鄰甲苯胺 (CAS NO.95-53-4)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
19):2,4-二氨基甲苯 (CAS NO.95-80-7)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
20):2,4,5-三甲基苯胺 (CAS NO.137-17-7)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
21):鄰位甲氧基苯胺 (CAS NO.90-04-0)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
22):對氨基偶氮苯 (CAS NO.60-09-3)	ppm	<30.0	---	LMBG 82.02-Z (GC/MS)	n.d.	通過
23):2,4-二甲基苯胺 (CAS NO.95-68-1)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過
24):2,6-二甲基苯胺 (CAS NO.87-62-7)	ppm	<30.0	---	LMBG 82.02-2 (GC/MS)	n.d.	通過

備註(1)：ppm = mg/kg

備註(2)：n.d. = 未偵測出

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在www.sgs.com中查閱。將本公司之義務、免責、管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW 4913271

化學實驗室 - 高雄

測試報告

力鵬企業股份有限公司
(104)台北市中山區松江路162號5樓

報告號碼：KE/2007/51995A-01
日期：2007/05/31
頁數：4 OF 4

樣品照片



** 報告結尾 **

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在www.sgs.com中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW4913270